
  Parts List              GpN  Hewland  Dogbox

Item Part No: Description Comments Qty

1 30400AA040 Clutch Housing 1
2 30532AA020 Shaft  Clutch Release Arm 1
3 89101 R Clip 1
4 C2/M3/166-2 Stud  Clutch Slave Cylinder Loctite 648 1
5 031512000 Snap Ring  Speedo Gear 1
6 32714AA360 Speedo Drive Gear 1
7 800110240 Bolt  10 x 40 x 20 2
8 32034AA001 Bracket  Gearbox Stabiliser 1
9 32125AA012 Breather Hose  Transmission 1

10 802010080 Flange Nut  10 x 9  2
11 32713AA050 Speedo Drive Gear Shaft  6MT 1
12 30530AA050 Clutch Release Arm  6MT 1
13 010406140 Bolt  Flange  Clutch Nose Loctite 242 4
14 30461AA000 Guide  Clutch Release Bearing 1
15 806728080 Oil Seal  28 x 48 x 11  Input Shaft 1
16 803926050 Gasket  26.3 x 30 x 1.4 1
17 32103AA012 Gearbox Oil Drain Plug .8 Lockwire 1
18 051905320 Roll Pin Not Shown 1
19 85082AE000 Speed Sensor  Transmission 1
20 30542AA050 Gaitor  Clutch Fork  6MT 1
21 806712100 Oil Seal  12 x 17.5 x 8  Speedo Drive 1
22 24234AA250 Clip  Breather Hose 1



Item Part No: Description Comments Qty

1 806984040 O Ring Front Diff Side Plate  R/H 1
2 38342AA030 Side Plate  R/H  30mm Seal  (Small) C2 - N10 1
2 38342AA130 Side Plate  R/H  35mm Seal  (Small) N11> 1
3 38100AB720 C/Wheel & Pinion  FR  3.900  6MT 1
4 38410ZR000   STI  Mechanical  LSD  Front  3OP 1
4 ST390004S000 STI  Front LSD  Repair Kit Not Shown 1
5 806340060 Bearing  Front Diff:  Side 2
6 806735290 Oil Seal  35 x 50 x 9  R/H N11> 1
6 806735300 Oil Seal  35 x 50 x 9  L/H N11> 1
6 806730041 Oil Seal  30 x 50 x 9  R/H C2 - N10 1
6 806730042 Oil Seal  30 x 50 x 9  L/H C2 - N10 1
7 805329010 Circlip 2
8 C2/M2/171-3 Front Output Shaft  (Short -8mm) C2 - N10 2
8 384154S000 STI  Front Output Shaft N11> 2
9 38342AA161 Side Plate  L/H  35mm Seal  (Large) N11> 1
9 38342AA170 Side Plate  L/H  30mm Seal  (Large) C2 - N10 1

10 806900150 O Ring  Front Diff Side Plate  L/H  (Large) 1
11 N9/M1/004-2 Front LSD  End Plate  (Billet) C2 - N10 1
12 N12/M3/017-2 Bolt  MOD  FR Crownwheel Loctite 648  (60 lbft) 12
13 32715AA050 Speedo Drive  Front Diff:   6MT 1
14 38343AA000 Diff Side Plate Lock Tab  R/H 1
15 38343AA010 Diff Side Plate Lock Tab  L/H 1



Item Part No: Description Comments Qty

1 32233AA001 Shaft  Reverse Gear Assembly  6MT 1
2 32368AA002 Collar  Idler Gear  Reverse 1
3 C2/M2/011-1 Reverse Gear Hub 1
4 C2/M3/007-1 Clutch Ring  Reverse 1
5 LD-226-1 Bearing  Reverse Gear Shaft 1
6 C2/M2/012-2 Reverse Gear 1
7 031319000 Circlip 1
8 32284AA020 Washer  Idler Gear  Reverse 1
9 C2/M3/014-3 Reverse Gear Spacer 1

10 806422090 Bearing  22 x 26 x 23   Reverse Gear 2
11 30630AA000 Centre Plate Inc: #13 & #14 1
12 806316010 Bearing  Selector Rod 4
15 010406140 Bolt  Flange  Clutch Nose (15lbft) 4
16 30660AA020 Oil Chamber 1
17 30938AA000 Lube Pipe  Pinion 1
18 802645010 Lock Nut  45 x 10.5  Mainshaft Loctite 648  (140lbft) 1
19 803538010 Lock Washer  38 x 50 x 3.2  Pinion 1
20 32295AA270 Shim  Front Diff:  Pinion  T:0.15 As Required 0
20 32295AA280 Shim  Front Diff:  Pinion  T:0.175 As Required 0
20 32295AA290 Shim  Front Diff:  Pinion  T:0.20 As Required 0
20 32295AA300 Shim  Front Diff:  Pinion  T:0.225 As Required 0
20 32295AA310 Shim  Front Diff:  Pinion  T:0.25 As Required 0
20 32295AA320 Shim  Front Diff:  Pinion  T:0.275 As Required 0
21 806341040 Bearing Assembly  Front Diff Pinion 1
22 38100AB720 C/Wheel & Pinion  FR  3.900  6MT 1
23 800610670 Bolt  M10 x 30 x 25  Pinion Bearing Loctite 648  (55lbft) 5



Item Part No: Description Comments Qty

1 32233AA001 Shaft  Reverse Gear Assembly  6MT 1
2 051903080 Roll Pin  Reverse Gear Shaft 2
3 32284AA020 Washer  Idler Gear  Reverse 1
4 806422090 Bearing  22 x 26 x 23   Reverse Gear 2
5 32368AA002 Collar  Idler Gear  Reverse 1
6 C2/M2/011-1 Reverse Gear Hub 1
7 C2/M3/007-1 Clutch Ring  Reverse 1
8 LD-226-1 Bearing  Reverse Gear Shaft 1
9 C2/M2/012-2 Reverse Gear 1

10 C2/M3/014-3 Reverse Gear Spacer 1
12 031319000 Circlip 1
13 30630AA050 Centre Plate Inc: #15 & #16 1
14 806316010 Bearing  Selector Rod 4
17 010406140 Bolt  Flange  Clutch Nose (15lbft) 4
18 30660AA020 Oil Chamber 1
19 802645010 Lock Nut  45 x 10.5  Mainshaft Loctite 648  (140lbft) 1
20 30938AA000 Lube Pipe  Pinion 1
21 803538010 Lock Washer  38 x 50 x 3.2  Pinion 1
22 806341040 Bearing Assembly  Front Diff Pinion 1
23 32295AA270 Shim  Front Diff:  Pinion  T:0.15 As Required 0
23 32295AA280 Shim  Front Diff:  Pinion  T:0.175 As Required 0
23 32295AA290 Shim  Front Diff:  Pinion  T:0.20 As Required 0
23 32295AA300 Shim  Front Diff:  Pinion  T:0.225 As Required 0
23 32295AA310 Shim  Front Diff:  Pinion  T:0.25 As Required 0
23 32295AA320 Shim  Front Diff:  Pinion  T:0.275 As Required 0
24 800610670 Bolt  M10 x 30 x 25  Pinion Bearing Loctite 648  (55lbft) 5
25 38100AB720 C/Wheel & Pinion  FR  3.900  6MT 1
26 P0245-N12B-1036-01 Gearbox Oil  Banjo 1



Item Part No: Description Comments Qty

1 32947AA003 Gear Selector Shaft 1
2 C2/M3/026-3 Reverse Selector Blocker 1
3 32961AA001 Reverse Gear Selector Finger  6MT 1
4 C2/M3/053-1 Spacer  Blocker Support 1
5 C2/M2/027-3 Blocker 1
6 C2/M3/025-3 Selector Finger 1
7 C2/M3/033-2 Spacer  Blocker Rod Length  22.65mm 1
8 804606010 Roll Pin  6 x 25 4
9 C2/M3/020-1 Selector Head  5th/6th 1

10 C2/M3/031-1 Selector Rod  5th/6th 1
11 C2/M3/030-1 Selector Rod  3rd/4th 1
12 C2/M3/029-1 Selector Rod  1st/2nd C2 - N12b 1
12 N14/M2/004-1 Selector Rod  1st/2nd N14> 1
13 C2/M2/024-1 Selector Fork  1st/2nd 1
14 C2/M2/023-4 Selector Fork  3rd/4th 1
15 C2/M2/022-4 Selector Fork  5th/6th 1
16 C2/M3/019-1 Selector Head  3rd/4th 1
17 C2/M2/018-1 Selector Head  1st/2nd 1
18 C2/M3/021-4 Selector Rod  Reverse 1
19 32941AA010 Reverse Gear Fork 1
20 32946AA001 Reverse Gear  Arm/Shifter 1
21 45298  (SP001) Roll Pin Loctite 648 6
22 C2/M3/049-2 Spacer  Reverse Selector Rod Length  21.00mm 1
23 C2/M3/032-1 Spacer  Input Shaft Not Shown 1



Item Part No: Description Comments Qty

1 CIR-094 Circlip 6
2 N12/M5/013-1 Layshaft & 1st/2nd  12:40 13:31  (Wide 1st/2nd) 1
3 C2/M3/006-3 Hub  1st/2nd 1
4 DGB-232-S Clutch Ring  1st/2nd 1
5 C2/M5/064-2 Gear Set  3rd  16:28 1
6 C2/M3/071-1 Hub  6 Dog  3rd/4th/5th 2
7 C2/M3/072-1 Clutch Ring  3rd, 4th & 5th 2
8 N14/M5/006-1 Gear Set  4th  18:24 1
9 N14/M5/009-1 Gear Set  5th  25:26 1

10 806245020 Bearing  Main  45 x 85 x 19 1
11 802645010 Lock Nut  45 x 10.5  Mainshaft Loctite 648  (150lbft) 1
12 C2/M2/005-1 Mainshaft  Welded Assembly  C2 - N11   Not Shown 1
12 N12/M2/007-1 Mainshaft  Welded Assembly N12>   Not Shown 1
13 806430060 Bearing  Needle Roller   Reverse 1
14 BEA-178  Bearing  Ratio 5
15 C2/M3/015-3 Split Spacer   Pair 1
16 BEA-192 Bearing  Mainshaft 1
17 C2/M3/050-1 Shim  Mainshaft - 27 thou As Required 0
17 C2/M3/051-1 Shim  Mainshaft - 30 thou As Required 0
17 C2/M3/052-1 Shim  Mainshaft - 34 thou As Required 0
18 806562020 Bearing/Washer  Pinion Shaft 1



Item Part No: Description Comments Qty

1 N12/M5/013-1 Layshaft & 1st/2nd  12:40 13:31  (Wide 1st/2nd) 1
2 C2/M5/064-2 Gear Set  3rd  16:28 1
3 N14/M5/006-1 Gear Set  4th  18:24 1
4 N14/M5/009-1 Gear Set  5th  25:26 1
5 C2/M3/016-2 Spacer  Layshaft 1
6 805072010 Snap Ring  Outer  Mainshaft  T=1.65 As Required 0
6 805072011 Snap Ring  Outer  Mainshaft  T=1.95 As Required 0
6 805072012 Snap Ring  Outer  Mainshaft  T=2.25 As Required 0
7 803528030 Preload Washer 28 x 42 x 2.9  Input Shaft 1
8 802628030 Lock Nut  28 x 14.5  6th Loctite 648   (150lbft) 1
9 806329010 Bearing  29 x 72 x 32  6th 1



Item Part No: Description Comments Qty

1 32114AA0809L Gearbox Maincase  Elec: Centre Diff:  6MT N11 - N12b 1
1 32114AA180 Gearbox Maincase  Elec: Centre Diff:  6MT N14> 1
2 24031AA441 Wiring Harness  Transmission C2 - N12b 1
2 24031AA480 Wiring Harness  Transmission N14> 1
3 800610680 Bolt  M10 x 75 x 26  Centre Plate 7
4 800212150 Bolt  M12 x 24  Reverse Shifter              Drill & Lockwire  .8 2
5 803912100 Washer  12.3 x 18 x 1.4  Reverse Shifter Cap 2
6 C2/M3/167-1 Bolt  Lockwire  Long 1
7 803908050 Washer  8.3 x 14 x 1 1
8 808208480 Bolt  8 x 40 x 23  Reverse Gear Shaft 1
9 31271AA011 Loom Bracket  Main Case 1

10 901000266 Bolt  Flange  M8 x 14 2
11 807016180 Retainer Cap  Reverse Stop 1
12 803916080 Gasket  16.3 x 22 x 1.0   Reverse Stop Cap 1
13 32831AA050 Spring  Detent  Selector Shaft 1
14 32919AA000 Plunger  Detent Selector Shaft  6MT 1
15 32005AA070 Switch Assembly  Reverse Light 1
16 32008AA091 Switch Assembly  Neutral C2 - N10 1
16 32008AA160 Switch Assembly  Neutral N12> 1
17 Stud Part of Maincase 3
18 803914060 Gasket  Gearbox Union 1
19 32234AA000 Holder  Reverse Idler 1
20 24046AA151 Mount  Transmission Harness 1
21 31790AA010 Oil Spray Rail  Maincase 1
22 P0245-N12B-1035-01 Hose  Gearbox Oil - Q/D N12> 1



Item Part No: Description Comments Qty

1 31225AA010 Oil Pan  Transmission 1
2 31728AA070 Oil Pick-Up Pipe/Strainer Transmission  6MT 1
3 806913170 Oil Seal  13.8 x 2.4  Oil Pick-Up 1
4 800206180 Bolt  M6 x 12 x 12  Oil Pick Up Loctite 648 3
5 803916080 Gasket  16.3 x 22 x 1.0 Drain Plug 1
6 32195AA020 Transmission Drain Plug  14mm 1
7 010406200 Bolt  Flange  Sump Pan 11



Item Part No: Description Comments Qty

1 31328AA081 Cover  Gearbox Oil Pump 1
2 C2/M3/028-2 Ball Joint 1
3 32996AA011 Spring Set  Selector Lever Centralisation 1
4 31738AA010 Retainer  Lever Spring 1
5 031516000 Snap Ring  Outer 1
6 C2/M3/032-1 Spacer  Input Shaft 1
7 32892AA151 Selector Rod  Gear Lever  6MT C2 - N9 1
7 32892AA161 Selector Rod  Gear Lever  6MT N10> 1
8 32867AA201 Gear Selector Arm  6MT C2 - N11 1
8 N12/M1/016-1 Gear Selector Arm  R/H N12> 1
9 35211AA040 Oil Guide  Gearbox 1

10 31358AA060 Oil Pump Shaft Assembly  Gearbox 1
11 30495AA001 Plate  Bearing Retainer  Gearbox 1
12 15008AA090 Rotor Set  Gearbox Oil Pump 1
13 803072030 Shim  Pinion  T=0.15 As Required 0
13 803072031 Shim  Pinion  T=0.30 As Required 0
13 803072032 Shim  Pinion  T=0.45 As Required 0
13 803072033 Shim  Pinion  T=0.60 As Required 1
14 804606010 Roll Pin  6 x 25 7
15 800408070 Bolt  M8 x 22 x 16  Torex 4
16 800408080 Bolt  M8 x 20 x 14  Socket



Item Part No: Description Comments Qty

1 806322032 Cone  Bearing  22 x 18  Transfer Gear  Driven 1
2 806322031 Cup  Bearing  50 x 15  Transfer Gear  Drven 1
3 33128AA150 Transfer Gear  Driven  31/31 C2 - N11 1
4 806330062 Cone  Bearing  22 x 18  Transfer Gear 1
5 806330061 Cup  Bearing  62 x 17  Transfer Gear 1
6 803046060 Shim  Transfer Gear/Centre Diff:  T=0.80 As Required 0
6 803046061 Shim  Transfer Gear/Centre Diff:  T=0.95 As Required 0
6 803046062 Shim  Transfer Gear/Centre Diff:  T=1.10 As Required 0
6 803046063 Shim  Transfer Gear/Centre Diff:  T=1.25 As Required 0
6 803046064 Shim  Transfer Gear/Centre Diff:  T=1.40 As Required 0
6 803050060 Shim  Transfer Gear/End Casing  T=0.50 As Required 0
6 803050061 Shim  Transfer Gear/End Casing  T=0.55 As Required 0
6 803050062 Shim  Transfer Gear/End Casing  T=0.60 As Required 0
6 803050063 Shim  Transfer Gear/End Casing  T=0.65 As Required 0
6 803050064 Shim  Transfer Gear/End Casing  T=0.70 As Required 0
6 803050065 Shim  Transfer Gear/End Casing  T=0.75 As Required 0
6 803050066 Shim  Transfer Gear/End Casing  T=0.80 As Required 0
6 803050067 Shim  Transfer Gear/End Casing  T=0.85 As Required 0
6 803050068 Shim  Transfer Gear/End Casing  T=0.90 As Required 0
6 803050069 Shim  Transfer Gear/End Casing  T=0.95 As Required 0
7 33282AA001 Plate  Oil Extension 1
8 806716070 Oil Seal  16 x 26 x 7  Selector Rod 1
9 35033FE010 Bracket  Gear Shift 1

10 32896AA010 Spring Reverse Stop 1
11 32175AA002 Shaft  Checking Reverse 1
12 807016180 Retainer Cap  Reverse Stop 1
13 803916080 Gasket  16.3 x 22 x 1.0   Reverse Stop Cap 1
14 32186AA010 Spring  Reverse Stop 1
15 32856AA020 Reverse Stop N11> 1



Item Part No: Description Comments Qty

16 32824AA020 Plunger Interlock 1
18 803046060 Shim  Transfer Gear/Centre Diff:  T=0.80 As Required 0
18 803046061 Shim  Transfer Gear/Centre Diff:  T=0.95 As Required 0
18 803046062 Shim  Transfer Gear/Centre Diff:  T=1.10 As Required 0
18 803046063 Shim  Transfer Gear/Centre Diff:  T=1.25 As Required 0
18 803046064 Shim  Transfer Gear/Centre Diff:  T=1.40 As Required 0
18 803050060 Shim  Transfer Gear/End Casing  T=0.50 As Required 0
18 803050061 Shim  Transfer Gear/End Casing  T=0.55 As Required 0
18 803050062 Shim  Transfer Gear/End Casing  T=0.60 As Required 0
18 803050063 Shim  Transfer Gear/End Casing  T=0.65 As Required 0
18 803050064 Shim  Transfer Gear/End Casing  T=0.70 As Required 0
18 803050065 Shim  Transfer Gear/End Casing  T=0.75 As Required 0
18 803050066 Shim  Transfer Gear/End Casing  T=0.80 As Required 0
18 803050067 Shim  Transfer Gear/End Casing  T=0.85 As Required 0
18 803050068 Shim  Transfer Gear/End Casing  T=0.90 As Required 0
18 803050069 Shim  Transfer Gear/End Casing  T=0.95 As Required 0
19 33113AA260 Transfer Gear  Driver  31/31 C2 - N11 1
20 805045050 Snap Ring  Outer Transfer Gear  T=1.76 As Required 0
20 805045060 Snap Ring  Outer Transfer Gear  T=1.88 As Required 0
20 805045070 Snap Ring  Outer Transfer Gear  T=2.00 As Required 0
21 806245030 Bearing Assembly  Transfer Gear Flange 1
22 010508160 Bolt  Flange 4
23 803010190 Washer 1
24 031510000 Circlip 1
25 800610700 Bolt  M10 x 50 x 26  Transfer Case 7
26 800610710 Bolt  M10 x 60 x 26  Transfer Case 3
27 38913AA1609L Centre DCCD  (Electronic)  LSD N9 - N11 1
28 32130AA310 Gearbox Tailhousing  6MT 1
29 32160AA030 Guide  Oil Transfer 1
30 806316010 Bearing  Selector Rod   16 x 22 x 20 1



Item Part No: Description Comments Qty

1 806322032 Cone  Bearing  22 x 18  Transfer Gear  Driven 1
2 806322031 Cup  Bearing  50 x 15  Transfer Gear  Drven 1
3 33128AA310 Transfer Gear  Driven  30/33 1
4 806330062 Cone  Bearing  22 x 18  Transfer Gear 1
5 806330061 Cup  Bearing  62 x 17  Transfer Gear 1
6 803050060 Shim  Transfer Gear/End Casing  T=0.50 As Required 0
6 803050061 Shim  Transfer Gear/End Casing  T=0.55 As Required 0
6 803050062 Shim  Transfer Gear/End Casing  T=0.60 As Required 0
6 803050063 Shim  Transfer Gear/End Casing  T=0.65 As Required 0
6 803050064 Shim  Transfer Gear/End Casing  T=0.70 As Required 0
6 803050065 Shim  Transfer Gear/End Casing  T=0.75 As Required 0
6 803050066 Shim  Transfer Gear/End Casing  T=0.80 As Required 0
6 803050067 Shim  Transfer Gear/End Casing  T=0.85 As Required 0
6 803050068 Shim  Transfer Gear/End Casing  T=0.90 As Required 0
6 803050069 Shim  Transfer Gear/End Casing  T=0.95 As Required 0
7 33282AA001 Plate  Oil Extension 1
8 806716070 Oil Seal  16 x 26 x 7  Selector Rod 1
9 35033FE010 Bracket  Gear Shift 1

10 32896AA010 Spring Reverse Stop 1
11 32175AA002 Shaft  Checking Reverse 1
12 807016180 Retainer Cap  Reverse Stop 1
13 803916080 Gasket  16.3 x 22 x 1.0   Reverse Stop Cap 1
14 32186AA010 Spring  Reverse Stop 1
15 32856AA020 Reverse Stop N11> 1
16 32824AA020 Plunger Interlock 1
17 806735210 Oil Seal  35 x 50 x 11  Gearbox Propshaft 1



Item Part No: Description Comments Qty

18 803046060 Shim  Transfer Gear/Centre Diff:  T=0.80 As Required 0
18 803046061 Shim  Transfer Gear/Centre Diff:  T=0.95 As Required 0
18 803046062 Shim  Transfer Gear/Centre Diff:  T=1.10 As Required 0
18 803046063 Shim  Transfer Gear/Centre Diff:  T=1.25 As Required 0
18 803046064 Shim  Transfer Gear/Centre Diff:  T=1.40 As Required 0
18 803050060 Shim  Transfer Gear/End Casing  T=0.50 As Required 0
18 803050061 Shim  Transfer Gear/End Casing  T=0.55 As Required 0
18 803050062 Shim  Transfer Gear/End Casing  T=0.60 As Required 0
18 803050063 Shim  Transfer Gear/End Casing  T=0.65 As Required 0
18 803050064 Shim  Transfer Gear/End Casing  T=0.70 As Required 0
18 803050065 Shim  Transfer Gear/End Casing  T=0.75 As Required 0
18 803050066 Shim  Transfer Gear/End Casing  T=0.80 As Required 0
18 803050067 Shim  Transfer Gear/End Casing  T=0.85 As Required 0
18 803050068 Shim  Transfer Gear/End Casing  T=0.90 As Required 0
18 803050069 Shim  Transfer Gear/End Casing  T=0.95 As Required 0
19 33113AA370 Transfer Gear  Driver  30/33 1
20 805045050 Snap Ring  Outer Transfer Gear  T=1.76 As Required 0
20 805045060 Snap Ring  Outer Transfer Gear  T=1.88 As Required 0
20 805045070 Snap Ring  Outer Transfer Gear  T=2.00 As Required 0
21 806245030 Bearing Assembly  Transfer Gear Flange 1
22 803010190 Washer 1
23 031510000 Circlip 1
24 800610700 Bolt  M10 x 50 x 26  Transfer Case 7
25 800610710 Bolt  M10 x 60 x 26  Transfer Case 3
26 38913AA190 Centre DCCD  (Electronic)  LSD 1
27 390004S020 Centre DCCD  (Electronic)  LSD  Repair Kit 1
28 32160AA030 Guide  Oil Transfer 1



Item Part No: Description Comments Qty

1 C2/M3/159-2 Bush  Gear Linkage  Large 2
2 35031FE000 Stay  Gear Shift 1
3 ST35036ST000 STI  Gear Lever Mount  H/D 1
4 35060FE000 Cable Assembly  Gear Shift 1
5 010410600 Bolt  Flange  Gear Shift Mount   1
6 35067FE000 R Clip  Reverse Cable 1
7 35016FE000 Rubber Boot  Gear Lever 1
8 N1400-0062 Circlip  Anderton 5/8 External 1
9 ABWT10V Sherical Bearing   (WSSB10V) 1

10 C2/M3/157-3 Cup  Sherical Bearing 1
11 031432000 Circlip 1
12 35044FE020 Spacer  Gear Shift 2
13 C2/M3/160-2 Bush  Upper Gear Linkage 2
14 35033FE020 Screw  Gear Shift Bracket 2
15 C2/M3/158-1 Sleeve  Gear Linkage MOD to fit Sleeve 1
16 35068FE000 Foam Washer  Gear Shift 1
17 35033FE000 Bracket  Holder  Gear Shift Lever 1
18 35043FE000 Spring  Gear Lever 1
19 35024FE010 Slider Knob  Gear Lever 1
20 051903180 Roll Pin  Gear Linkage 1
21 PB002 Decal  Prodrive 5 1
22 051903180 Roll Pin  Gear Linkage 1
23 Nut  M10 x 1.25 1
24 015608600 Bolt  8 x 1.25 x 60  Gear Lever - Linkage 3
25 023508000 Lock Nut  M14 3
26 C2/M2/163-4 Gear Linkage Arm  MOD C2 - N11 1
27 C2/M3/175-1 Bush  Standard Gear Linkage  UJ 4
28 633046020 Roll Pin  S/S  Gear Selector 1
29 35038FE000 Cable Plate  Gear Shifter 1



Item Part No: Description Comments Qty

1 350104S050 STI  Gear Linkage N12 1
2 35010ZR010 STI  Gear Linkage N14> 1
3 N12/M3/018-2 Gear Linkage MOD 1
4 N11/M3/003-1 Gear Knob 1
5 N12/M5/012-1 Sticker  Gear Knob N12 1
6 ST35036ST000 STI  Gear Lever Mount  H/D 1
7 ABWT10V Sherical Bearing   (WSSB10V) 1
8 N12/M3/010-3 Cup  Spherical Bearing 1
9 N12/M3/014-1 Bush  Gear Linkage 2

10 N1400-0062 Circlip  Anderton 5/8 External 1
11 35067FE000 R Clip  Reverse Cable 1
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